98—CURRENT GMC H.D. EXTENDED CAB OWENS

BENO STONE GUARD BY HAND ANO
KNEE TO FIT THE WHEEL WELL
BEFORE INSTALLING TO RUNNING BOARO

TOOLS REDUIRED: S/16° ORIL » 1/2 HEX SOCKET » 1/27 WRENCH » 5/16° NUT ORNVER » 3/8 NUT ORWMER |

YOUR. BRACKET MOUNT_HOLES WALL NEFD TO Bf DRILLED INTO THE BOQY

EN

@

MEASURE FROM FRONT WHEEL WELL TO BRACKET
LOATIONS. MARK THIS OIMENSION ON THE PINCH WELD

(DRIVERS SIDE SHOWN)

7

A
® &

FASTEN FRONT STONE GUARO
TO BOAROS WITH 3/8" SELF
TAPPING BOLT. BEND STONE
GUARD BY HAND AND KNEE

TO FIT THE WHEEL WEU.

@

INSTALL END CAP TO BOARD
WITH 3/8° SELF TAPPING BOLT

® C 1T

SUDE TWO 1/4°x5/8"
SQUARE HEAD SCREW
INTO EACH TRACK.

@

HOLD BOARD IN PLACE, WITH THE

BRACKET ASSEMBLY
ASSEMBLE WITH 5/16° BOLTS

BRACKET ASSEMBLY MOUNT TO BODY
ASSEMBLE WITH 5/16" BOLTS AND
#14 SELF DRILLING TEX SCREW

REAR RESTING ON THE BACK BRACKET
NOTE

BE SURE THAT 1/4° BOLTS ARE PLACEOD

INTO THE BRACKET STEP SUPPORT

SCREW THROUGH STONE GUARD
INTO FENOERWELL UP USING §14
BY 3/4 SELF ORILLUNG SCREWS,
MAKE SURE YOU DRILL INTO METAL

BODY

™ ) o]

UOUNTATI.DMT\ONSHO\VNAT@

SECURE_BOARD TO BRACKET
WITH (2) 1/4° NUTS

FRAME

)

REPEAT FOR OTHER SIDE

mmmnm
PARTS TS

RUNNING—BOARDO 1 ORNMER & 1 PASSENGER

1 STONE GUARO 1 LEFT & 1 RIGHT
8 3/8'x1 SELF TAPPING SCREW

10 #14x374° TEX SCREW

1/4x5/8 SQUARE HEAD SCREW
1/4-20 HEX NUT

AIY, DESCRIPTION

1 END CAP 1 LEFT & 1 RIGHT

16 5/16°x 3/4° WASHER HEAD BOLT

16 5/16—18 HEX WASHER HEAD NUT

4  FLAT BRACKET, FLO7

4 HORIZONTAL BRACKET, SUPPORT, 3124F

Choose reliable running boards offered on our website.


https://www.carid.com/running-boards.html
https://www.carid.com/owens/

